
4

TJEP 17/15-2

13

EXPLODED VIEW



English

5

13

EXPLODED VIEW



6

Spareparts

ITEM 
NO.

PART NO. DESCRIPTION

1 X4487370187 Accessory Holder

2 Q4487362135 Accessory Storage Box 
Cover

3 F6413700920 Rubber Hose

4 F3013700919 Pressure Regulator

5 J0023160647 Safety Valve

6 J0784290032 Screw M4x12

7 J5637160032 End Cap

8 F5013700908 Pressure Gauge

9 J2993490675 Quick Coupler

10 Q4486012135 Control Panel

11 Q3766408007 Slide Sleeve

12 Q42021111331 Pressure Regulator 
Knob

13 J0782730032 Screw M4x10

14 J0783570033 Screw M5x12

15 J0800470033 Screw M6x35

16 Q3766398001 Nut

17 Q3766388001 Latch assm ( L )

18 J0200580003 Spring

19 Q3762988001 Plastic Washer

20 J3890570211 Lever

21 J2020530033 Lock Nut

22 Q42010270011 Handgrip

23 Q3766378001 Latch assm ( R )

24 J3264600752 Handle

25 D3005000142 Pressure Switch

26 J0780600033 Head Screw M8x8

27 D1006083181 Power Cord

28 J3434590048 Tranfer Tube

29 J0189940407 Check Valve

30 J7383090034 Capacitor Shroud

31 X4207350167 Capacitor Fixed Ring

32 J3095040201 Air Filter

33 J0783480674 Self-Tapping Screw 
ST3.9x16F

ITEM 
NO.

PART NO. DESCRIPTION

34 D6015001024 Capacitor

35 D5010003001 Crimp Cap

36 F0000901043 Heat Shield Assembly

37 Q411A263001 Silencing tube

38 J3161200423 Elbow Fitting

39 A5538911057 Motor Pump Assembly

40 J0994540201 Metal Tube

41 X0004360212 Cushion Pad

42 J2020810033 Flange Nut M8

43 J2852990033 Shoulder Bolt

44 X3060600037 Wheel

45 Z1240000256 Clamp

46 J0782380299 Screw ST4.8x14

47 J2981850040 Flat Washer Ø10

48 J0191860022 Washer Ø10

49 J2021830040 Flange Nut M10

50 Q3515632001 Plastic End Cap

51 J0783470485 Self-Tapping Screw 
ST3.9x16F

52 J0807660040 Screw M8x14

53 AT1620.00.00.01 Tank

54 J0907040313 Drain Valve

55 J0780600033 Washer Ø8

56 X4200590169 Rubber Foot

57 J0783570033 Head Screw M5x12

58 J5638170344 End Cap

59 Q4487332135 Toolbox Components



7

Figures

Fig. A 	

1 2

3
31 cm

Fig. B  	

2

1

Fig. C 	

1 ON/OFF

Fig. D

1
OFF

ON

Fig. E 	

1
Fig. F 	 Fig. G 	 Fig. H

2

1
OFF

ON

Fig. I

Key parts

5

KEY PARTS DIAGRAM

K.          Power CordE.            Pressure Regulator Knob

G.          Tank Pressure Gauge

F.            Outlet Pressure Gauge

D.           Pressure Switch

H.          Quick Coupler B.           Air Compressor Pump

A.           Electrical Motor 

J.           Air Tank

I.            Drain ValveC.           Safety Valve

A

H

G E F D

K

I

B

C

J


